SPARTAN CHAssIS, INC.

CSB06-350-002A
May, 2006
Page 1 of 2

CAMPAIGN SERVICE BULLETIN

SUBJECT: Rear Suspension- 240AR

Bulletin #CSB06-350-002 is superseded by bulletin #CSB06-350-
002A due to a change in the part kit information. Any vehicle
repaired under bulletin #CSB06-350-002 will not require additional
repair.

APPLIES TO: Certain Fleetwood Revolution LE Coaches Equipped with a Spartan
Chassis, and having a VDM (Vehicle Date of Manufacture) of July 11,
2005 through November 21, 2005

CONDITION: Air Spring Mounting Angle is Incorrect

CORRECTION: Replace spring beams and related hardware components.

PLEASE READ THE ENTIRE BULLETIN BEFORE PROCEEDING WITH ANY
WORK. CONTACT SPARTAN CHASSIS IF THERE ARE ANY CONCERNS WITH THE
PROCEDURES CONTAINED IN THIS DOCUMENT.

PLEASE NOTE THE FOLLOWING:

> Inspect air springs for damage. If replacement is necessary, contact Spartan Chassis, Inc.
to order the air springs. *

» For certain units involved in this campaign, there is a procedure available to replace the
dump valve system. Upon initial contact, the Spartan Chassis, Inc. Customer Service
Technician will advise if the particular Sales Order (SO) is subject to the dump valve
system rework. Order service Kit # S-1739-002 once confirmed.

Technical Service Bulletins are intended for use by Professional Technicians only. They are written to guide Professional Technicians in
performing service to vehicles of product specific nature in conjunction with industry standards. Professional Technicians are appropriately trained
on industry standards and have the tools and equipment to perform procedures safely and properly.

06006



SPARTAN CHAssIS, INC.

CSB06-350-002A
May, 2006
Page 2 of 2

CAMPAIGN SERVICE BULLETIN

PART / SERVICE INFORMATION:

Labor Time: 3.0 Hrs. Remove and replace spring beams

*Add: 1.0 Hr. Remove and replace air springs (if required)
QTY. Part Number Description
1 S-1754-001A Kit- 240AR Air Spring Posture
As needed 81801 or equivalent Pipe Sealant w/teflon

Kit #S-1754-001A Contains:

QTY. Part Number Description
1 K706911 Kit-Tuthill 240AR
1 2435-DD4-001 Ride Height Control Bracket
1 2435-DD4-002 Ride Height Control Bracket
1 CSB06-350-002A Document Instructions

INSTRUCTIONS:

1. Observe all industry safety standards and secure vehicle for replacement of the rear suspension
spring beams and air springs.

Tuthill Transport Technologies in partnership with Spartan Chassis, Inc. has published a
rework procedure to replace the spring beams and air springs.

The current revision at the time of bulletin release is Rev. L. attached.

Technical Service Bulletins are intended for use by Professional Technicians only. They are written to guide Professional Technicians in
performing service to vehicles of product specific nature in conjunction with industry standards. Professional Technicians are appropriately trained
on industry standards and have the tools and equipment to perform procedures safely and properly.

06006



240AR Spring Beam
Inspection/Rework Procedures

n TUTH ILL 1205 Industrial Park Drive
. Mt. Vernon, Missouri USA B5712
I Transport Technologies Tel 417 466-2178 Fax 417 466-3964
transport.tuthill.com

SUSPENSIONS

Reyco Granning 240AR Spring Beam Inspection Rev L.doc



Safety Notes and Warnings:

1. Care must be used when working around air suspensions
that may still be pressurized. Before performing work on
the air springs, ensure that the air system is completely
deflated.

2. Spring beams can be quite heavy, so care must be
observed when handling them.

3. Final torques must be applied with a torque wrench to
the specified torque value.

4. When applying torques to the u-bolts, torque initially to
25 Ib-ft and then torque should be incrementally applied
in 100 Ib-ft increments in a criss-cross pattern until 400
Ib-ft and then to 425 Ib-ft. (Figure i)

WARNING: Failure to properly torque u-bolts may
result in u-bolt or spring beam failure.

Figure i

5. Tires must be properly chocked prior to performing this
repair procedure.

Tools Required:

1. (2) Jack stands with a capacity suitable for supporting the
coach
2. Tire chocks

Reyco Granning 240AR Spring Beam Inspection Rev L.doc 2



3. Ratchet and sockets of the following sizes: %.”, 1-1/8”, 1-
5/16”, 1-1/2”
4. Torque wrench(s) capable of 25-450 Lb-ft.

Parts List:
" Reuse Discard New Part
Item No. |Where Used Part No. Description oTY oTY oTY
1 Spring 10180500H8B |Bolt, 5/8-18UNF 2 - -
2 Beam 13677-08 Bushing, Spring Beam - 2 2
3 Bushing T2131 Lock Washer, 5/8" - 2 2
4 Spring 19876-01 Spring Beam, Curb Side - 1 1
5 Beams 19877-01 Spring Beam, Road Side - 1 1
6 16810-09 Spring Liner - 2 2
7 Axle Clamp 18781-05 Bottom Plate 2 - -
8 Group 08677-01 Top Plate 2 - -
9 Shock 20154-01  |Bracket, Lower Shock, Road Side 1 - -
Lower
10 Mounting 20155-01 Bracket, Lower Shock, Curb Side 1 - -
11 704021-01 HCV Link 2 - -
12 Shock 17354-01 Bolt, 3/4-16 UNF 2 - -
13 Lower 12895-02 Washer, 3/4" 4 - -
14 Mounting 14344-01 Lock Nut, 3/4-16 UNF 2 - -
15 20124-12 Air Spring 2 - -
16 16244-01 U-Bolt - 7/8" 13" long - 2 2
17 15637-01 U-Bolt - 7/8" 15" long - 2 2
18a Axle Clamp| *21738-01 |Axle Seat, 4.5 deg - - -
18b Group *23358-01 |Axle Seat, 2 deg - - -
19 20688-01 Lock Nut, 7/8-14 UNF - 8 8
20 T7292 Flat Washer, 7/8" - 8 8
21 Air Spring 706861-01 |Lock Nut, 1/2-13 UNC - 2 2
22 1998-MM5 |Ride height control bracket - 2 -
23 HCV HCV L?nk Rod 2 - -
24 Attachment HCV Link Rod Nut 4 - -
25 2435-DD4-001 |Ride height control bracket - - 1
26 2435-DD4-002 |Ride height control bracket - - 1
27 Air Supply Line 2 - -
28 Air supply Fitting 2 -
29 Air Spring | 10110175FH8Y [5/8" Bolt 4 - -
30 Bracket 1011FLN8Y |5/8" Lock Nut 4 - -
31 HCV 06160150FH8Y [7/16" Bolt 2 - -
32 Attachment| 0616FLN8Y |7/16" lock nut 2 - -

*Mountain Master chassis has the 21738-01 axle seat.

the factory for more information.

Reyco Granning 240AR Spring Beam Inspection Rev L.doc

K2 chassis has the 23358-01 axle seat. Please contact




Inspection and Rework Instructions:

1. Position coach on level surface, level the coach, and chock front tires.
2. Inspect spring beams for grey spring beams. (Figures 1 & 2)

Figure 2

If the spring beams are grey in color, they are to be replaced.

Reyco Granning 240AR Spring Beam Inspection Rev L.doc



3. Rigidly support rear of vehicle
frame with jack stands.

4.  Fully deflate the air spring
system to allow the jack stands to
fully support the vehicle weight.

5. Remove torque arm bush
attachment bolt (Item 1) and retain
bolt (Item 1) and lock washer (Item
3). Remove bushing (Item 2) from
spring hanger. (Figure 3)

6. Remove height control valve
linkage (Item 11). (Figure 4)

7. Remove ride height rod
bracket (Item 22) from spring beam
(Items 4 or 5). Remove rod
attachment pin (Item 23) and nuts
(Item 24) from bracket and retain
along with bracket attachment bolts
and nuts. Discard mounting bracket
(Item 22). (Figure 4)

8.  Remove the air spring
mounting nut (Item 21) and remove
the air spring (Item 15) from the
spring beam.

(Figure 5)

NOTES:

a. Inspect the lower air spring
mounting stud and piston
for signs of fracture or
fatigue.

b. Replace the air spring if
fracture is visible (follow
steps 14 through 19).

c. Inspect air spring for signs
of damage.

d. Ifair spring doesn’t need to
be replaced, continue to
step 9.

-~
CURB SIDE( 4 (

.:’"(-
ROAD SIDE( 5 )

Figure 5

Reyco Granning 240AR Spring Beam Inspection Rev L.doc 5



9. Remove lower shock bolt (Item
12), flat washers (Item 13), and nut
(Item 14). Retain for re-assembly.
(Figure 6)

10. Remove and discard U-bolt
nuts (Item 19) and flat washers
(Item 20)

(4 each per side).

11. Remove lower shock bracket
(Item 9 or 10) and bottom plate
(Item 7).

12.  Remove U-bolts (Items 16 & 17
- 2 each side), top plate (Item 8), and
spring liner (Item 6). Discard U-
bolts.

(Figure 7)

13. Raise spring beam (Item 4 or 5)
to disengage locating dowel then
slide spring beam out of spring
hanger. (Figure 8)

Figure 8

Reyco Granning 240AR Spring Beam Inspection Rev L.doc 6



Air Spring Replacement

14. Loosen air supply line (Item
27) at the top of the air spring.

15. Remove air line fitting (Item
28) from air spring and retain
fitting.

16. Remove bolts mounting air
spring bracket to frame rail.
Retain bolts (Item 29) and nuts
(Item 30).

17. Loosely mount new air spring
to frame rail.

18. Install new air spring fitting
using adequate pipe sealant on
fitting prior to installation.

19. Attach air line to fitting and
tighten.

(Figure 9)

20. Install new spring beam (Item
4 or 5) by sliding spring beam
into hanger and centering on
axle seat (Item 18). Ensure
that spring dowel is seated into
axle seat.

(Figure 10)

CURBSIDE —_— |
(4]
ROAD SIDE '/
(s5)

Figure 10

21. Install new spring beam
bushing (Item 2), new lock
washer (Item 3), and bolt (Item
1). Spring beam bushing bolt
torque: 70-80 ft-Ibs.

(Figure 11)

Figure 11
Reyco Granning 240AR Spring Beam Inspection Rev L.doc 7



22.

23.

24.
25.

26.

27.

28.

29.

Place spring liner (Item 6) and
top plate (Item 8) on top of
spring beam.

Install new u-bolts (Items 16 &

17 — 2 each side) over top plate.

Install bottom plate (Item 7).
Install lower shock bracket
(Item 9 or 10)

Install new u-bolt washers
(Item 20 — 4 each side).
Install new u-bolt lock nuts
(Item 19 — 4 each side)
(Figure 12)

Install ride height rod pin
(Item 23) and nuts (Item 24)
into new ride height rod
mounting brackets (Item 25 or
26). Torque to 35-40 in-lbs.
(Figure 13)

Install ride height rod bracket
on top of spring beam using
retained attachment bolt (Item
31) and nut (Item 32). (Figure
14)

(24)

Reyco Granning 240AR Spring Beam Inspection Rev L.doc

(25 ROAD SIDE
(24 ) CURB SIDE

Figure 13

Figure 14



30. Install air spring (Item 15) onto

the spring beam. Install new air

spring mounting lock nut (Item 21)
and torque to 25 to 30 ft-lbs (Figure B~
15)

ROAD SIDE (23
CURB SIDE (24 )

(21 (NOT SHOWN)

Figure 15

31. Install lower shock bolt (Item 12),
washers (Item 13), and nut (Item 14).
Torque to 150-175 ft-Ibs (See Figure 6)

32. Center spring beam in hanger
(Figure 16) and tighten U-bolt
nuts in a criss-cross pattern.
(Figure 17) s

;i
J- ¥

U

Figure 16

33. Torque U-bolts to 400-425 ft-
Ibs as shown in Figure 17.

Note: When applying torques to
the u-bolts, torque initially to
25 Ib-ft and then torque
should be incrementally
applied in 100 Ib-ft
increments in a criss-cross v
pattern until 400 Ib-ft and JJU

then to 425 Ib-ft. (Fig. 17)

Figure 17

Reyco Granning 240AR Spring Beam Inspection Rev L.doc 9



34. Install height control valve linkage. (Figure 14)

35. Inflate suspension and check ride height. Follow provided procedure for
checking and setting ride height. (Document DC130 (see pages 11-16))

36. Torque air spring-to-frame mounting brackets to 70-80 ft-1bs.

37. Verify that spring beams are still centered in the spring hangers.

FOLLOW ON PROCEDURE:

1. U-bolts must be retorqued after 1,000 - 3,000 loaded miles.
a. When applying torques to the u-bolts, torque initially to 25 Ib-ft and then
torque should be incrementally applied in 100 Ib-ft increments in a criss-
cross pattern until 400 Ib-ft and then to 425 Ib-ft. (Figure 18)

WARNING: Failure to properly torque u-bolts may result in u-bolt or
spring beam failure.

Figure 18

Reyco Granning 240AR Spring Beam Inspection Rev L.doc 10



SUSPENSION

DC 130

12.2.1 Ride Height

As manufactured, a chassis with an air
suspension has the ride height preset.
However, when bodywork and/or equipment
is installed to the chassis, the additional
weight, and distribution of that weight, may
affect the ride height. In addition, it is
possible with some suspensions that the ride
height may become inadvertently altered
during shipping. Incorrect ride heights can
adversely affect ride quality, driveline angle,
and wheel alignment.  Wheel alignment
information is located in section 4.0 of this
manual.

The Body/Equipment Company is responsible
for checking and adjusting the ride height
prior to shipping a completed vehicle. The
ride height must also be set correctly before
performing an alignment.

The following preparations to the vehicle are
necessary before checking/adjusting ride
height.

¢ Vehicle must be on a level surface.

¢ The vehicle must be correctly loaded and
balanced close to weight capacity (refer to
weight distribution requirements in the
General Information / Compliance
section).

¢ Set the tire pressure for each tire based on
the actual load on each axle of the
completed vehicle as stated by the tire
manufacturer. It will be necessary to
know the loaded axle weights for the front
and any rear axles. As manufactured, the
tire pressures for a chassis are set to the
maximum pressure as stated on the tire
sidewall.

¢ The air system must be fully charged. To
achieve a fully charged system:

¢ Deplete air in the system through
repeated application of the brake pedal

Body Builders Manual

Reyco Granning 240AR Spring Beam Inspection Rev L.doc

until the air gauges read approximately
60 psi.

¢ Start and run engine until the air dryer
purges, which indicates a fully charged
system. The air gauges should read
between 120 and 140 psi.

¢ Chock front tires.
¢ Release the parking (spring) brake.

¢ “Dump” the air suspension by activating
the dash-mounted switch, leveling the
jack system, or disconnecting the height
control rod from the valve arm or
suspension.

Exhaust air from all air springs until
vehicle is in full jounce position.

¢ Reconnect linkage if necessary.

¢ Measure the ride height. If adjustments to
the height control valves are made, repeat
dumping of the air suspension and
measure the ride height following the
instructions in the next section.

12.2.1a Measuring and Adjusting Ride
Height

Refer to the illustrations at the end of this
section and follow the appropriate
instructions to adjust the ride height control
valve(s).

¢ The ride height on the drive and steer
axles must be set/verified before
measuring/adjusting the ride height on a
tag axle.

12.0 SUSP Rev. 07/31/03

11



SUSPENSION

DC 130

Drive and Steer Axles

+ Ride height control valve illustrations for
drive and steer axles:

+ SUSP-1; Instructions For Measuring
Ride Height

¢+ SUSP-2; Typical Neway / Hadley
Height Control Valves

+ SUSP-3; Single Neway w/IFS
¢+ SUSP-4; Two Neway Valves w/IFS

¢ Locate the height control valve(s) and
adjust as required. A typical full-air
suspension vehicle will have two height
control valves on one axle, while having
an additional height control valve on a
second axle.

An axle equipped with two height control
valves should have the valves adjusted
first (leveling the vehicle from side-to-
side). The axle with one height control
valve should be adjusted secondary to the
axle with two height control valves.

¢ A properly adjusted ride height control
valve will be in its neutral/center position
(no air flowing through valve) when the
vehicle is at its proper ride height. The
actuation arm/horizontal rod will be in a
generally horizontal position.

¢ When all adjustments are complete for
both the drive and steer axle, verify that
the ride height adjustments are within
specification and within .25" from side-to-
side. Contact Spartan Chassis if these
specifications cannot be achieved.

Tag Axle

¢ The ride height is self-adjusting.

Body Builders Manual 12-3 12.0 SUSP Rev. 03/01/05

Reyco Granning 240AR Spring Beam Inspection Rev L.doc 12



‘uoneaydde aAjea j0nuoo Jybiay oyoads ey} Joj ainpeood Juswisnipe

U Yy paaooxd ‘uoieayoeds Uylm JoU AJE SUSWAINSEaW By} | “UoeIYdads Pajels sy} UM
pUE 8pis-0}-8PIS WOJ} ,GZ'0 UIYIM 8q PINOYS usLISINSEaW By "apIs Yes 10} Si og ‘uoeaidde
oAlBA [021u00 JuBiay aipoads sy} Joj ainpaoosd juawisnipe oy ym pasoosd ‘uopieayoads

UILJIM J0U S1YNS3) 8y §| *J Xipueddy u paje)s S uofeoyoads By ULl 8q Pinoys Jnsal

ay). 'z Aqwns ay) apiAp puB Y, 8NEA 0} 4, 8N[EA PPY ", BN[eA Se siy} piodsy *Buisnoy spre
8U) J0 8PIS PJEMIES) BU) B WESS Plam 8y} O} |(1 8.} 8y} JO 8PIS WOKOQ 8Y) WoJ} BOUBISID 8U}
BINSESY .4, ON[BA SB Iy} plodsy “Buisnoy a|xe 8y} JO 8IS PEMIO) SU} B WSS P|3M 8U} PUE [[B)

aluJj BU} J0 WOYJ0q U} BN SOUBISIP 8L inseau yBiay apu ajxe jeal ainseaw Aoaucd of -

‘Bujsnoy a]xe 8y} Jo sU|EJURD BY) PUE |IBJ BWEJ) BU) JO LIOHO] BY) usamiaq
goue)sip sy} st yBiay apu Jeal ay) ‘pautep sy - INFWIUNSY3W LHDIAH 3aIH FTXY HY3H

uoyeaydde eaea [o1u0a yBiay ayoads ay) Joj ainpaoosd Juswisnipe

au) ym paaooid ‘uoiealaads Uiim 10U BJE SUBWAINSBAL Ay} J| "UCHEI}Ioads palels Syl UM
pUE 8pIS-0)-8PIS WOJ} G2’ UIYIM 8 PNOYS JUBLIBINSEaW 8Y] "3PIS YIBa Joj Sy} 0 ‘UMOYS

S© 1|04 JUNOLU 390YS J8M0] 8U) JO Jajuad Ay} PUB Jjoq Junow Xooys Jaddn 8y} Jo Jajuad ay) uaamiaq
OUEJSIP AU} INSBAY “p-4SNSH UoNeASN]|| 0} Jaja ‘Jubiay apu S| ainseaw Aj0aued 0]

“yoneaydde eAen jo4uea jubiey

aiyiveds au} 1o} ainpaooid jusLuiSnipe 8y) yjim paaooid ‘UoNeIYIOBdS LIYiiM JOU 81 SjusLBINSBa
8l }| "UOIRao9dS PAJEIS L) UIYM PUB BDIS-0}-BPIS WOJ ,G2°0 UIYIIM BQ PINOYS JuBWaINSEsW
ay) 'spis yoea Joj sy} oq ‘ped Buuds ajxe juouy oy} jo do} au) jo JaJURD 8L} PUB [1BJ BWIEL) 8L JO
Wwoyjoq 8y} usamiaq sauelsip sy} ainseall ‘JyBiay apu a|xe Juol} 8kjs weaq ainseaw Aj0axed 0L

“gpuids a|Xe 8y} JO BUIPBJUBD BY) PUE |[eJ SLIEJ} 8L} O WOKO] By} UdIME]
gouejsip au si JyBiay apul juoJf 8y} ‘pauyep sy - INFWIHNSYIW LHOI3H 301 37XV INOHS

"NOILY20T 3ATVA TOHLNOO LHDIZH 3HL OL LS3S0TD A10IHIA FHL 40 30IS IHL LY
JHNSYIW ‘FATVA TOHLNOD LHDIZH INO HLIM STTXY HOJ “I# JHNAI0O0Hd MOTI04
*1SHI SIATYA TOHLNOD LHOIFH OML HLIM TTXY JHL NO LHOIZH 3aId 3UNSYIN

20/61/10 "*od  dSNS L-dSNS# NOLLvdLSNTII

AVY3S d13M

1Ivd JNVHAS
40 NO110d

1HOIFH 3A1d DNIHNSY3N HO4 SNOILONYLSNI

jonubp ssappng Apog

3XV A0 ¥V

= |_._|||I. =y

—+ WY3s a1am
, I __\

= lm\ I -._#1 - .ﬂ — »

Y ;
vy FNVEA
40 NOL1108
amip
JIXV ¥33LS INOYA FTALS Wy3E
e
Emseg_wm@s avd ONIYdS
WBteH epiy XV 40
dOLl ¥31IN3O

h

13

Reyco Granning 240AR Spring Beam Inspection Rev L.doc



wo/si/10 2o esns 2¢-dSNS# NOILYHLSNTTI

SIATVA TOHLNOD LHOIFH AFTAVH / AVMIN TVOIIdAL

*SI0J0}y UBedS 10BIU02 ‘pauElufew Jo B
| d uan 0} b | Binseaw ‘uswisnipe Jayy
a0 Jouued uoeoloads uosess Aue 1o} §| "voleayads sadod fuaa o} 1yBisy apk aw; H,.ﬂ_ v .m%__ 4 Q0¥ TYOILYN3A

gb-bz anbioy) uue uoienjae ay} uo 1iog Bunsnipe ay) uajyBy ‘vonesyoads sadoid of pasnipe Wbiey apu YIM "€
“JUBLUIBAOLL WJB 0} SPUASBI BA[BA 8L} 8108Q SPUCI8S §1-g J0 AejBp UKIng & Sey BABA fesaN Y 310N
uawisn{pe Jaye 23, 0} uojsuadsns Joj Spucaas Og lem ‘uawainseal 1y6iay apy

pajsnipe Bume) s0jeg *1yBiey 8pu payioads easiyae o} (umop 10 dn) ATESS808U SB WIE LOJENIJE Bu} B0 g
“(eneA jonuod JyBiey ey} o}

15850[0 BIOIY@A BU} J0 APIS 8U} U0 USYE) SIUSWIAINSEALY ay] Lo paseq) Wie uojenioe uo Jjog Bujsnipe uasoo -y

‘BAJA [0U0D JYDIBY JNO LM BIxY

“$10]0p UBLEAG 19EU00 ‘PRUEIUIELL JO JaW 8 JOULIED SUOIEAYDads uosea) Aue Jo}J| *.G2'0 UM 8 pinoys
apis-0}-8pIS WY SUBWAINSEBW 3Y] “uoyealyioads sadoud Aysan o} jubilay epu ainseaw ‘SjusLisn[pe (e Jaly
"aja1yeA Jo apis ayisoddo ay) uo Aressagau Ji g niy 2 sdais jesdey
¥ : 8y uo ol 1osuucoey
Zi dojs Ul pajosuLCasIp Useq Pey yaIym ‘epis ayisoddo ey o poJ [eojuaA 8u) sm.z_ ‘mmﬂ_ 9 1708 ONLLSAraY
gp-pz anbio)) wie uoneniae ey} uo jjoq Buysnipe ay) uajyB) ‘voneoyads Jedoid o) paisnipe 1ybiay apu uim
UBLUBACL ULIE 0} SPUCASaI GAIBA U} 810j2q SPUCDES (|-G JO AB[ap UIING & SBY 3afeA AemeN Y :3LON
Juawwsnipe Jayje 2nas, o} uojsuadsns Joj SPUSES OF liem ‘uawainsesw Jybisy apy
pajsnipe Buiye aojeg “Jubiay epu payjoads ansjyoe o} (umop Jo dn) Aiessaasu Se WIE UOIEN]OR 8U) 8IBIOH f
“wie uoenae uo Jjoq Bugsnipe uasog] Juawisnipe Buinbal aaen jouco BYLY g
‘plemumop Wie uoyen;oe ay) Bulejos pue (pus Jayye
18) aBexui aareA ou0d ay) Buiasuucasip Aq juswisnipe Buuinbas epis sy} ayisoddo Guuds Jie auj ejeleq ‘g ;
‘uswisnipe Sauinbal BABA LDIYM SUWIBISP ‘UBYE) SIUBWSINSEaW BU) Uo paseg | JOVHNIT IATYA
e TOHINOD
“SeAjeA [01ju0d JyBi I 8 |
. aakiaia gl JIATYA TOHLNOD 1HOI3H

i

WY NOLLYNLOY
*a[Xe SALIP Jeal & 0

a[xe 1aa)s Juos} ajAls weaq e Jo Jybiay api ay} Buij|oi)uod SaAfeA
emap 10 AajpeH o} sainpasoid Juawjsnipe aafeA [043u0d 1yBisH

14

Reyco Granning 240AR Spring Beam Inspection Rev L.doc



20/SL/L0 MY dSNS e-dSNS# NolLvdLlsnTil

jonuoy ssapping Apog

SHI/M JATVA FTONIS - JATVA TOHLNOD LHOIFH AVMEN TVOIdAL

1708 SNILsnrav

fv,, ,f.// ~ H3AZ1 TYOILEIA

-s10101y uepEdS 198]U0D ‘pauBIUIELW JO JoW 24 JoUUED SUoiEdHIvads
uoseas Kue 10} §| *,SZ°0 UIUNIM 3g PINoYs apis-0}-2pIS WO} SIualuaINSeaL
ay) -uopnesytoads sadoud Ajen o} ybiay apu ainseaw ‘syuawysnipe ||e JBYY v

(*NI "s81 8t-vg @nbio}) wae uonenioe Ay} I1avHD S4I
uo jjoq Bupsnipe ayy uayby ‘uoneayy|oads sedoid o) paisnipe jubiey apu YUM '€

‘Juswanow wie 0} spuodsal
BAJEA 9U} 210§3q SPUO2aS 01-0 O Aejap ul-}jing e sey aA[eA AemeN 2yl 3LON

1uauwnsn(pe Je)je ,9|Nas, o} uoisuadsns
10} SPU023s OF }iem ‘Juawainseaw Jybiay apu pajsnipe Bupie) ai0jeg Jubay
apu payoads aaajyoe o} (umop 10 dn) f1essadau se We UOHENIO. 3yl AEIO0H 2 — WYY NOILYNOY

TOHLNOD LHDIZH —
‘wie uonenoe uo jjoq Gupsnipe uasoo| ‘aAjeA j01Ju0d Bl Y '}

‘(uoisuadsng juou juepuadapuy)
sS4l ue jo ybiay apu ay) Bui[jo1juod SA|BA [043U0D wybiay
Kemap ajbuls e 1o} ainpadsoid juaunsnipe aajeA |01ju0d JybiaH

15

Reyco Granning 240AR Spring Beam Inspection Rev L.doc



DS/ TR SEIE p-dSNS# NOILLYH.LSNTI

jonuoly sseppng Apog

S4I/M SIATVA 2 - SATVA TOHLNOD LHOIFH AVMAN TTVIIdAL

‘S10j0}\ UBLEAS J9BJUOD ‘PAUIBJUIEL JO JaW 8] JouuBd
suoneoyoads uoseal AU 10} J| *,52°0 UIYIM 8q Pinoys 8pIs-0)-8piS WO Sjuawainseau

ay) ‘uoneolyoads sadoid Ajuan o} ybiey epu ainsesw ‘sjuswisnipe ||e Jayy -
‘ajoiy@n Jo epis apsoddo ay) uo Aesseosu §l 9 NIy} g sdels jeaday
(z# dais w1 pajoauuocosip) apis 8)soddo 8y} uo pol |BIIUBA 8U) 108UL0DSY

('NI "Sg1 8t-¥g @nbioy) wie uojenioe

auy} uo jjoq Bunsnipe ay) usiyBy ‘uoneoyads sadoid o} palsnipe JyBiay apu UM -

“JUSLLISAOLL WIE 0}

spuodsas eA[eA 8y} 810j8q SPUCDaS 01-g O AB[ap UI-}INg B Sey aAfeA AemaN 8yl 310N
Juawjsnipe 1aye 9||es,

0} uoisuadsns 10} SPU0IES OE Nem ‘Juawainseaw JyBiay apu pajsnipe Gunie) aioeg

qyBiay apu payads ansiyoe 0} (umop Jo dn) A1ESSB08U SB WIE UIENOE 8U} 8JBj0Y ~
‘wie uonenioe uo jjog Bunsnipe uasoo| ‘luswisnipe Buuinbal aAjeA |0UOD BULlY ~

"premumop wie uonenjoe auy Bunelos pue (pus Jayjie je) abexul aAeA

[01u0o sy Bunosuuoosip Aq Juswnsnipe Buiinbas apis ay} ayisoddo Bupuds Je ay) ajeyeq
uawisnipe sainbai aAfEA UOIUM BUILLIBIEP ‘USYE]} SJUBLWBINSBAW AU} U paseg -

W0~ o

wav
NOLLYN.LOY

INTVA
TTOHLINOD LH9I3H

16

‘(uoisuadsng juou4 juepuadaspuy)
S| ue jo ybiay apu 8y} Huijjo1uod SAAJeA [04]U0D
b1y omy 10} ainpasoad Juawisnipe aAeA [043uod JybieH

Reyco Granning 240AR Spring Beam Inspection Rev L.doc



